

TEST REPORT

DATE: 01-22-2025

Page 1 of 1

TEST NUMBER: 0313924

CLIENT	Urban Surfaces
TEST METHOD CONDUCTED	CPSC-CH-E1002-08.3 Heavy Metal Content Analysis via ASTM F963 Section 8.3
DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Zeno PVC Free
CONSTRUCTION	PVC Free 3mm 7x48

GENERAL PRINCIPLE


The submitted sample was digested and subsequently tested for the presence and quantification of the listed heavy metals via ICP Scan. Mercury was determined by method 7471B.

TEST RESULTS

Heavy Metal	Quantity
Antimony (Sb)	None Detected
Arsenic (As)	None Detected
Barium (Ba)	None Detected
Cadmium (Cd)	None Detected
Chromium (Cr)	None Detected
Lead (Pb)	None Detected
Selenium (Se)	None Detected
Silver (Ag)	None Detected
Mercury (Hg)	None Detected
Hexavalent Chromium	None Detected

Machine Detection Limit= 0.25 ppm

APPROVED BY:



This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.